eyicy

Hi-Tech Parts

REF 20508

1Person

I N G

FRONTAL GP SPOILER / ALERON FRONTAL GP

wWwWw.puig.tv
WWW.pUIgUSa.com

I NS TRUCT

—~s=p

info@puig.tv
info@puigusa.com

PIEZA/PART DESCRIPCION DESCRIPTION
1 Base alerdn (ABS) Main spoiler (ABS) 1 10850JM3
2 \lf-&\ Soporte metalico Izquierdo (L) Left Metal support (L) 1 SOPOR2P7-1.20508
3 Soporte metalico Derecho (R ) Right Metal support (R ) 1 SOPOR2P7-R20508
4 Pieza soporte alerén ( Tamafio pequefio ) | Spoiler support piece ( small size ) 2 SOPOR-I---2043]
5 Q Deflector derecho Right deflector 1 10851A/N/RM3
6 y Deflector izquierdo Left deflector 1 10851A/N/RM3
7 @ Tapon tornillo M5 DIN7991 M5 DIN7991 screw cap 8 TAPON-------- 92
8 mm Tornillo allen M5x30 @11 ISO 7380 M5x30 @11 1SO 7380 allen screw 4 TORNI-I7380-767
9 @ Casquillo @13x@8,5x9mm J13x@8,5x9mMm arrowhead 4 CASQUI------ 777
10 Tornillo M5x16 DIN7991 (negro) M5x16 DIN7991 screw (black) 4 TORNI-D7991-867
N Tornillo M5x12 DIN7991 ( Negro) M5x12 DIN7991 screw ( black) 4 TORNI-D7991-611
12 Tuerca autoblocante M5 M5 lock Nut 4 TUERCA-D982-746
13 Arandela de goma @4,5xJ11x2mm @4, 5xA1x2mm rubber washer 8 ARAND-EPDM--722
14 % Tope de goma @3,7-3,8x3,2mm @3,7-3,8x3,2mm bumper foot 2 TOPE--POF-40022
15 Arandela de nylon M5 M5 nylon washer 4 ARNVO000000245
16 / Lapiz AP Adhesion promoter APTI1 adhesion promoter Pen 1 KITNETEJAZM----

Pg.1/6 V81/23




info@puig.tv

info(@puigusa.com

www.puig.tv
WWW.pUIgUSsa.com

ot 7 /L
Hi-Tech Parts

y -

- MONTAGEANLEITUNG

- MOUNTING INSTRUCTIONS

w
=
<
[
4
o
b
w
(a]
(7]
w
4
o
(S
(S}
>
(14
-
(7]
4

> w
= 5
m
T g > w
w Z BM
ueo s E
a Z N »3
VoW
0o 2=

V8.11/23

Pg.2/6




p." WWW.puig.tv info@puig.tv

Ki-Tech Parts WWW.PUIgUSa.CoOmM info@puigusa.com

INSTRUCCIONES DE MONTAJE - MOUNTING INSTRUCTIONS - MONTAGEANLEITUNG

ASSEMBLY
MONTAJE

ASSEMBLY
MONTAJE

V8.11/23



p." WWW.puig.tv info@puig.tv

Ki-Tech Parts WWW.PUIgUSa.CoOmM info@puigusa.com

INSTRUCCIONES DE MONTAJE - MOUNTING INSTRUCTIONS - MONTAGEANLEITUNG

ASSEMBLY
MONTAJE

PRESS HARD THE PEN
UNTIL THE GLASS INSIDE
BREAKS AND

THE FLUID FLOWS

APPLY THE PEN
ONLY ON SPOILER
SUPPORT PIECE

CHECK IS COMPLETELY DRY
BEFORE START.

ASSEMBLY
MONTAJE

V8.11/23



p." WWW.puig.tv info@puig.tv

Ki-Tech Parts WWW.PUIgUSa.CoOmM info@puigusa.com

INSTRUCCIONES DE MONTAJE - MOUNTING INSTRUCTIONS - MONTAGEANLEITUNG

7.1 DOBLAR LOS EXTREMOS DE LA PIEZA 7.2 EXTRAER PAPEL DEL ADHESIVO 3M
ASSEMBLY ** FOLD THE ENDS OF THE PIECE *“ REMOVE PAPER FROM 3M ADHESIVE
MONTAJE

APPLY PRESSURE ON ADHESIVE AREA FOR

ID.4
TMINUT

Pg.5/6 V8.11/23




p." WWW.puig.tv info@puig.tv

Ki-Tech Parts WWW.PUIgUSa.CoOmM info@puigusa.com

INSTRUCCIONES DE MONTAJE - MOUNTING INSTRUCTIONS - MONTAGEANLEITUNG

ASSEMBLY
MONTAJE

WAIT 24 HOURS

CHECK THE CORRECT ADHESION
OF THE 3M DOUBLE SIDE
SELF-ADHESIVE TAPE

TO THE FAIRING. ENSURE THAT
THE ENTIRE SURFACE

IS WELL ADHERED

ASSEMBLY
MONTAJE

DESDOBLAR LOS EXTREMOS DE LA PIEZA
UNFOLD THE ENDS OF THE PIECE

\

V8.11/23




	bbd6dceb78bbb485729ed7611fa4a08db67243146e9d8a11f7893ef1fee74533.pdf
	4550ec4746b0ea9957d43db6eea926b6fde71486b897dafcbc7dfd2aff1f12f0.pdf


